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TUNG HO STEEL ENTERPRISE CORPORATION

(113 )FBEBE4RS% : N12953

Y

ZETHESSS THEMSRBRENSHHEREEINE ) ZHE  BHSESRER -

2 B & B: XEEEROHARAS SMABSHES-HERAKIE

SRERIAE

&l

— - ZIRFB LSRN MTRERS

E m B ®™: CNS560

BERETHE GBI RER -

o

A GEREED (KHEE ) BREEH

#E55% HEX 53 RIE B8 Bt - ABREFAFIERFZ W8 ( #E5% - ) R
(MEEBREHRR) (kg) B BEF (
N12953 K06481 SD280 /D13 D16 *xxx/ 570)
KEEEBEA (TEE)
i it
BERLEEESSKEEBENE . MEEFE00AN0R =a) e B B F A
(=l 18 A g BFRE _
= 21| B 1 FARR AR
EHAB S EFYE: MENIEEOAN—AR
2 B B8 # T &: =81 EEEHE = ERSERE £ 3
(= 1% H B: 113 &£ 6 A 8 H
&= g x: e
2 B B 5 F £ 8 [RPRE RRGARAT
I 2 B3 8 F A
= {g | EER BHEE
i it : N
H)Ej & | 6T EZRH—EIFOE
th = B 113 & 6 B 8 =]
51 AR ERARRSEEHIEMRFLRET - AUES
2 ABERAMEAADBNS BEY - SEEERYA - BN TREAET  ZXFUMERATRNE page(s)1/1

3. ABEMFHES - LRAFADEEERBRLENE  KEAAREEZ/ MRS ST HRE -




J4 EREEEREGERDE

TUNG HO STEEL ENTERPRISE CORPORATION

Atm1044 1 RERB—RIM6E

6F.,N0.9,Sec.1,Chang-an E.Rd. Taipei City10441,Taiwan

MEBIAE wmzns)

Tel:+886-2-2551 1100 Fax:+886-2-2562 6620 =L T p—
un. i
N— MILL TEST CERTIFICATE LECE R
No. 54,Ta Yeh South Road,Hsiao Kang Dist. ?EIEF ;lﬁ&%T o N12953
Kaohsiung City 812050, Taiwan IFICATE NO.
EFER SR B 2 S N 2 s — AT ER o ZEAH
CUSTOMER FREERHERAT(EHSRSHES-HERBIIRE ) S IERINGRTE Jun. 08, 2024
HES EmaB - =
contracTno. | KO6481 CONMBBITY EER ik (FEK%EBHS )
EE(T2)MH% SItER
weiGHT LisTno, | N1112953 TOTAL WEIGHT **+kx4,570 (KG)
EARE HEHR (X) U . sk
SPECIFICATION CNS 560 BUNDLES (PIECES) 2 i (***0 3%)
REMARKS
ESRR~TPRODUCT DIMENSIONS 1% 5 MECHANICAL PROPERTY (BB AL CHEMICAL COMPOSITION (%)
e EE |#cm| ZR weE | Bkl | ARERE | SRR | smEn | BUHRR | w9z | 68 s s s
SPECIFICATION LENGTH | BUNDLES | WEIGHT HEAT NO. YIELD TENSILE Elo. BEND TEST UNIT TOLERANCE PITCH HEIGHT GAP BT
(PIECES) POINT | STRENGTH WEIGHT Pls RAD.
Xl TEST
TNY
m kg N/mm2 | N/mm2 % kg/m % mm mm mm Ho00[000 /hr
SD280 /D137R &l Max. 420 1.06 7.0 8.9 1.0 5.0 60 | 60
Min. 280 420 18.0 180° 924 -7.0 5
12.00 1 2,270 N31275 390 552 23.0 EEH .987 -0.75 8.0 8 31 Z' |35 0.17
8.0 8 3.1 oK
SD280 /D167 & EMax. 420 1.64 5.0 111 14 6.2 60 | 60
Min. 280 420 14.0 180° 148 -5.0 Wi
12.00 1 2,300 N21026 395 574 220 EEH 1.57 0.68 10.1 8 5.2 11| 18 0.14
101 8 52 oK

o FMEBATBAAMIFAN - WEEHRY -
This mill test certificate report contents neither can be duplicated nor extracted. If duplicated,
amended, or extracted, all data and the certificated material test report are therefore invalid.

o WBBARMFIER - HERMHUREMERRR  LHFSREEK -
We hereby certify that the material herein described has been manufactured in accordance
with the standards and specification specified by you and that it satisfies the requirements.
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MWHEBRERE

REEHEE QUALITY CONTROL MANAGER
2 NAME: TSAI MIN SUNG

R Bz

ABERANSAATROSHEY - SEERNEE - BN TAEAEH ) ZXFAEMERLATANE - This certificate is invalid without the steel seal of Tung Ho Steel Enterprise Corp.
ABEBFIES - GERAAIBEDRATRLENE - REBAREEZ/ MEENT 2T HWE -
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